
 

 

HbA1C management pathway 

Recommended First Line Choices 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Consider exercise and weight loss 

 

Step 1 = Metformin 2g daily (or maximum tolerated) dose 

 

Step 2 = Linagliptin 5mg daily 

 

Step 3  

Empagliflozin 10-25mg 

daily 

 

Step 3  

Gliclazide increase up to 

160mg BD as necessary  

 

Step 4 ?  

Gliclazide increase up to 

160mg BD as necessary 

 

Step 4 ? 

Empagliflozin 10-25mg 

daily 

 

Refer to Diabetic Specialist Nurse for GLP1 + Insulin initiation 

 

Consider referral to 

Diabetic specialist 

nurses if after step 3 

at maximum 

tolerated doses 

HbA1C is still not at 

target (HbA1c ≥ 

58mmol\l despite 

maximising triple 

therapy) 
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Step 3 

 

 

 

 

 

Step 4 

 

 

 

 

 

Type 2 Diabetes 
Blood Glucose Management 

pathway options 

Metformin 

Linagliptin Gliclazide Pioglitazone Empagliflozin 

Empagliflozin  
 
Or  

 
Gliclazide 
 
  
 

 
 

 

 

 

Linagliptin 

Or 

Empagliflozin 

Or 

Pioglitazone 

Gliclazide 

Or  

Empagliflozin 

Gliclazide 

Or 

Linagliptin 

Or 

Pioglitazone 

Recommended first 

line pathway  

Repaglinide 

Refer to Diabetes Specialist Nursing service for initiation of 

glucagon-like peptide 1 mimetic (GLP-1) or insulin. 

 

HbA1c rises to 
48mmol/mol despite 

lifestyle measures 

HbA1c is greater 

than 

58mmol/mol 

despite 

maximum 
tolerated 

metformin. Aim 

for 53mmol\mol 

HbA1c ≥  is 

greater than 

58mmol/mol 

despite 

maximising 

step 2 options . 

Aim for 
53mmol\mol 

HbA1c ≥  is 

greater than 

58mmol/mol 

despite 
maximising 

step 3 options .  

53mmol\m

ol 


